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The following sample(s) was/were submitted and identified on behalf of

clients’ information:

Company Name : Nordtek Imexco Kft
Company Address 2161. Csomad, Verebeshegy utca 11.
Sample Name : Silicone Teat

Sample Information : -—

Test Performed : Selected test(s) as requested by applicant
Date of Receipt : May. 05, 2023

Test Period : May. 05, 2023 to May. 10, 2023

Test Result(s) : Please refer to the following page(s)

Note: The test result is only responsible for submitted samples.

********To be co nti nu ed Fkkkkdkk

Prepared by: Authorized by:
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This report is made base on the Conditions of Testing as posted at the date of issuance of this report at http://www.annraytest.com. Any copying or replication of this
report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings solely
with respect to the test samples identified herein.The results set forth in this report are not indicative or representative of the quality or characteristics of the lot from
which a test sample was taken or any similar or identical product unless specifically and expressly noted. Our report includes all of the tests requested by you and the
results there of based upon the information that you provided to us.
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Test Information:

Sample description: Rubber

Test item: Composition analysis

Test method: FTIR. TGA. XRF and PGC-MS

Test results:

Composition Content
Vinylsiloxane rubber 66.2%
Hydroxyl silicone oil 1.7%
Silicon dioxide 30.1%
Zinc oxide 2.0%
FTIR spectra:
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TGA curve:
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Sample: TGAO761 File: D:..\3. 54T 8E\TGA 0761.UA
Size: 8.3570mg TGA
Run Date: 05-May-2023 16:31
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PGC-MS:
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Remark: The testing data and resuli(s) in this report is(are) just for scientific research, education, internal

quality control and product development etc.
********End of report********
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